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Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.70 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 de -30 dBm
A a
g, e s it | e PR RV B el
IRPOVERIL iy | et L
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 943.85807 MHz -47.57 dBm -34,57 dB 30,000 MHz 1,000 GHz 1.000 MHz 988.12344 MHz -47 .57 dBm -34,57 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.60047 GHz -47.49 dBm -34.49 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -47.,06 dBm -34.06 d&
1.790 GHz 3,000 GHz 1.000 MHz 1.79060 GHz -45.63 dBm -32,63 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79020 GHz -41,07 dBm -28.07 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.52392 GHz -42.37 dbm -29.37 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93642 GHz -42.,64 dBm -25.64 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60155 GHz -41.93 dBm -28.93 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60805 GHz -41,97 dBm -28.87 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.79748 GHz -39.14 dBm -26.14 db 13.000 GHz 18,000 GHz 1.000 MHz 15.82539 GHz -30.19 dBm -26.19 dB&
il i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG0D2942-04B

LTE Band 71

Peak-to-Average Ratio

Mode

LTE Band 71/ 20MHz

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB

Full RB

Result

Middle CH 5.22

5.65

591

6.14

PASS

LTE Band 71/ 20MHz / QPSK

LTE Band 71/ 20MHz / 16QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b

lo_att 30deAQ 2ms @ RBW 20 MHz lo_att 30deAQ 2ms @ RBW 20 MHz

@153 view @153 view

= e

= s
o o .
00 00 -
N
X \
1E- - 1E-
3 i
£ \
1 \ 1
£
|
CF 680.5 MHz Mean Pwr + 20.00 di CF 680.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 2174 cbm 27,46 dbm 5.72 dB 2.41 dB 4.23 dB 5.22 dB 5.57 dB Trace 1 | 2069 cbm 26,78 dbm 5.09 dB 3.04 dB 4.84 db 5.55 dB 5.97 dB

e — —
J [ CEEREEE N J | CEERERE

LTE Band 71/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 20 MHz lo_att 30deAQ 2ms @ RBW 20 MHz
@153 view @153 view
— e b
o e o
= - -
00 00 -
X \‘-.
14 1E4 s
i\ {
1 - 1 +
i |
| |
W| |
CF 680.5 MHz Mean Pwr + 20.00 di CF 680.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.66 cbm 26,15 dbm 5.48 dB 3.07 dB 5.01 dB 5.91 dB 6.32 dB Trace 1 | 17.54 cbm 24,23 dbm 5.59 dB 3.10 dB 5.19 dB 5.14 dB 5.49 dB
— — ——
| BERREEE I ) W e
TEL : 886-3-327-3456 Page Number 1 A22-10f30
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

26dB Bandwidth

Mode

LTE Band 71 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz 10MHz

15MHz

20MHz

Mod. QPSK

16QAM

QPSK

16QAM| QPSK |16QAM| QPSK

16QAM

QPSK

16QAM

QPSK |16QAM

Middle CH -

5.36 5.12 | 10.03 | 9.87

14.99

14.45

18.66 | 19.70

Mode

LTE Band 71 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz 10MHz

15MHz

20MHz

Mod. 64QAM

QAM

256 64QAM

256
QAM

256 256

64QAM " -

64QAM

64QAM 25

QAM

6 256

64QAM Sh

Middle CH -

5.19 5.16 | 10.01 | 10.39

14.81

14.30

19.18 | 19.54

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
15.90 dBm| mili] 15.34 dBm|
20 678.85200 MHz 046 681.94900 MHz
v 26.00 dB nds 'y 26.00 dB
04 A s A 5.355000000 MHz 104 AN APPSO B 5.115000000 MHz
u | 126.8 B 1 Q factor \ 133.3
4 \
0 dBm: £ Y 0 dém: +
-10 dBm 7 -10 dBm
!
20 dém b 20 dam
LA A N e T o
~30 dém
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 676.852 MHz 15.90 dBm ndB down 5.355 MHz ML 1 661.545 MHz 15.34 dBm ndB down 5115 MHz
T1 1 677.823 MHz -10.00 dém nds 26.00 d8 T1 1 677.983 MHZ -10.69 dBm nds 26.00 da
T2 1 £83.177 MHz -10.14 dBm  factor 126.5 T2 1 £63.097 MHz -10.76 dém  factor 133.3
GHINNRND e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max @17k Max
mili] 17.90 dBm mili] 18.73 dBm)
2048 ' 679.4810 MHz 046 678.0220 MHz
P I ~ondB 26.00 dB - P8 26.00 dB
04 T pad il / A 10.030000000 MHz 104 P el el aeiond -1 i ©.870000000 MHz
! | Q factor 1 67.7 * 7 Q factor ‘\ 68.7
/ | /
0 dém i ' 0 dém E -
4 [% ¥ ¥
-10 dBm % -10 dBm 1 C
20 dBm #20 A8 = — -
At N o 7
30 tBm— o -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 679.481 MHz 17.90 dém ndB down 10.03 MHz ML 1 676.022 MHz 18.73 dBm ndB down 9,57 MHz
T1 1 675.365 MHz -7.95 dem ndé 26.00 dB T1 1 675.705 MHz -6.81 dBém ndé 26.00 d8
T2 1 685.355 MHz -8.13 dBm  factor 67.7 T2 1 6B5.575 MHz -7.38 dBm  factor 68.7
GHININRD we

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG0D2942-04B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 10,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 32 aBm ™Il 14,48 dBm)
674.0260 MHz 676.0040 MHz
= ndB 26.00 dB @ X ndB 26.00 dB
o A e, e Aol BN 14.985000000 MHz| 104 el Lo B 14.446000000 MHz
Q factor J\ 15.0 I q factor y 46.8
o i . 0 i +
Ty i T 1
10 df k) -10 di 7 ¥
/ y \
/ /
20d - AT A
/ \ o . AT v tvan
M ey
AR
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 674.026 MHz 15.32 dem ndB_down 14.985 NMHz ML 5676004 MHz 14.48 dBm ndB_down 14,446 MHZ
TL 1 672.918 MHz -10.84 dam nd8 26.00 dB T1 L £73.277 MHz -11.25 dém nd8 26.00 dB
T2 1 687.903 MHz -10.54 dam qQ factor 45.0 T2 1 5B7.723 MHz -11.40 dam qQ factor 46.8
L JL J L JL J [

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.18 dBm)
678.5020 MHz
20 £3 20
Y  nde 26.00 dB T nd 26.00 dB
g Podriy, A el Vo [N 18.661000000 MHz 104 y LA MX_ e o\ B 10.700000000 MHz
{I Q factor \‘ 36.5 J' T Qfactor ™ "y 34.4
d P |
a o
J % ki
10 df ; f 10 d i v
20 d [ \ 20 di /
- " = - 7 S T A
N o "o eyt ol W e "y
i Y i \ \ed
40 df -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 581,938 MHz 15.26 dam nd8 down 18.561 MHz ML 67E.502 MHz 14.18 dam nd8 down 19.7 MHz
T1 1 671148 MHz -11.32 dam nd8 26.00 dB T1 L £70.67 MHz -11.70 dam nd8 26,00 d8
T2 1 689.811 MHz -9.70 dBm Q factor 36.5 T2 1 690.37 MHz -11.82 dém Q factor 34.4
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 30 dBm)| ™M1[1] 15.01 dBm)
678.64200 MHz 679.1810 MHz
= ;I nd 26.00 dB @ ndB 26.00 dB
. N ” o B\ h 5.185000000 MHZ| | BN e 10.010000000 MHzZ
d A d
W 7 Q fattor \ 130.9] 0 Q factor \ 67.9
i | |
od 7 0 d ‘
104 - 10 d T
); i
20d o 20d / |
=0 T = = e
NN AN P - -
Dheraet: aW \ 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 678.642 MHz 13.30 dBm nd@ down 5.185 MHz M1 679.181 MHz 15.01 dBm nd@ down 10.01 MHZ
T1 1 677.833 MHz -12.78 dm nd8 26.00 dB T1 L 675.305 MHz -11.14 dBm nd8 26,00 d8
T2 1 683.017 MHz -12.76 dam Q factor 130.9 T2 1 6BS.315 MHz -10.83 dém Q factor 67.9
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.77 dBm) ™M1[1] 11.09 dBm)
674.2960 MHz 680.7600 MHz
= ndB 26.00 dB @ nd 26.00 dB
» — N T P N 14.805000000 MHz . o B 19.181000000 MHz|
W f J Q factor | 15.5 0 rd o T ARG as.5
. \ Ny |
/ [ | \
-1 d 17 i 10 di -
/ A H
20 df o ey 20 dBm- =
P Wl Y] iy T ! At S,
g a6
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 674.296 MHz 13.77 dBm nd@ down 14.805 MH2 M1 6B0.78 MH2 11.89 dBm nd@ down 19,181 MHZ
T1 1 673.217 MHz -12.30 dbm nd8 26.00 dB T1 L 671.029 MHz -13.85 dbm nd8 26,00 d8
T2 1 688.022 MHz -12.24 dam qQ factor 45.5 T2 1 590.21 MHz -13.98 dam qQ factor 35.5
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.66 dBm) ™M1[1 12.00 dBm)
681.71900 MHz 684.1760 MHz
20 20
ndfy; 26.00 dB 2! 26.00 dB
104 B !I 5.155000000 MHz| 10 d o ® 10.390000000 MHz
A=A v Eem v L T 132.2 / I 05.9
0 di 0 d ,f
/
10 d - -10 di —
X Y {
204 20 d 4 =
A oA N e \ ™
e A mn |1 e -
e - a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.719 MHz 11.66 dBm nd@ down 5.155 MHz M1 6B84.176 MH2 12.80 dBm nd@ down 10,39 MHZ
T1 1 677.883 MHz -14.32 dbm nd8 26.00 dB T1 L 675.285 MHz -13.06 dBm nd8 26,00 d8
T2 1 683.037 MHz -14.24 dBm Q factor 132.2 T2 1 6BS.675 MHz -13.14 dBm Q factor 65.9
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.48 dBm) ™M1[1] 1048 dBm)
674.1760 MHz 672.6680 MHz
20 20
il nd 26.00 dB nd 26.00 dB
104 X - B 14.296000000 MHZz| 10 4 B 19.540000000 MHz
7 = - Y Y 47.2] PTG R 34.4
od { 0d \
10 d 10 di i |
¥
20 d 20 d -
—, 1/
DR AT R0 e i o vy
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 674.176 MHz 11.48 dBm nd@ down 14.296 MH2 M1 672.668 MHz 10.48 dBm nd@ down 19,54 MHZ
T1 1 673.427 MHz -14,88 dBm nd8 26.00 dB T1 L £70.67 MHz -15.66 dBm nd8 26,00 d8
T2 1 687.723 MHz -14.14 dam qQ factor 47.2 T2 1 590,21 MHz -15.52 dam qQ factor 34.4
L I 4 - [S JL 4 -

TEL : 886-3-327-3456

FAX . 886-3-328

-4978
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1 A22 -50f 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

Occupied Bandwidth

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

QPSK |16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK |16QAM

Middle CH

4.53

4.51

9.05

9.11

13.46 | 13.49

17.86 | 17.90

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

256

64QAM "

64QAM

QAM

256

64QAM

256
QAM

64QAM

256

QAM 6

256

4QAM "

256

64QAM Sh

Middle CH

4.49

4.50

9.09

9.05

13.43

13.43

17.94 | 17.98

LT

E Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum

Ref Level 30.00 dBm

Spectrum

Offset 10,590 dB & RBW 100 kH

@

RefLevel 30,00 Bm  Offset 10,50 dB & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] mili] 15.01 dBm)
6 6F 900 M
2048 X 046 . 11.03900 MHzZ
x OceBw 1,52 ¥y OccBw 1.505494505 MHz
04 ¥ A A et e 104 AT VR TATS mUVrvhe VAN I POt R
{ \ \
0 dBm: + T 0 dém: |
} \ \
-10 dBm 2 -10 dBm >
20 dém 20 dam
S A At WV ~\
i pme 40 dbm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 676.362 MHz 15.78 dBm ML 1 661.039 MHz 15.01 dBm
T1 1 10.58 dBm oce Bw 4.525474525 MH2 T1 1 678.23227 MHzZ 7.16 dam oce Bw 4.505494505 MHZ
T2 1 9.59 dBm T2 1 £62.73776 MHZ 9.62 dBm
GHININRD we NI &
Spectrum b Spectrum ko
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 17.91 dBm mili] 16.95 dBm
" J 679.5410 MHz . ! 682.4180 MHz
20 ¥ . i 20 ! ;
] X . Occ B 0.050940051 MHz EcBw 0.110889111 MHz
A b | e AP gL - e P [ T
10 d - 10 d -
{ ) 4
0 dBm f & 0 dem. -
-10 dBm : * -10 dBm
20 dem . A |20 dem—t————— — =
i / o 5 C B
-30'GBm— = -30 dém:
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 679.541 MHz 17.91 dém ML 1 BEZ.418 MHz 16.35 dBm
T1 1 675.9246 MHz 11.94 dBm Occ Bw 9.050945051 MHz T1 1 675.9446 MHz 9.81 dém Occ Bw 9.110B89111 MHz
T2 1 684.9755 MHz 10.11 dBm T2 1 665.0554 MHz 9.48 dBm
GHININRD we

TEL : 886-3-32
FAX . 886-3-32

7-3456
8-4978

Page Number

1 A22 -6 0f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] ™M1[1] 14.03 dBm)
- - 675.7050 MHz
N Occ Bre 13.456549457 MHz " Occ B _ 13.486513487 MHz
o4 . AN A L 04 AN My o N b AR T2
1 | 1
04 ‘ |¥ 04 |
! / |
-10 d - -10 d -
7 7
/ /
204 204 = A -
¥, A oAb M T
P £ A i,
30 B . o, = =
40 df -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 574.445 NMHz 15.33 dam ML 675,705 MHz 14.03 dam
T1 1 573.7567 MHz 10.33 dBm Oce Bw 13.456543457 MHz T1 L £73.7567 MHz 9.55 dBm Oce Bw 13.488513467 MHz
T2 1 687.2133 MHz 9.77 dom T2 1 587.2433 MHz 9.12 dam
L I 4 [S JL 4 -
pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.45 dBm) ™M1[1] 15.15 dBm)
- 675.9850 MHz - 676.2640 MHz
o Occ B 17.862137862 MHz Occ B 17.902097902 MHz
) N N . T
104 [0 DT, N S Y e YW B 10 d O TLEI N ERTWTL N Py M
o f 1 o / |
, / \ / l
-10 -10 d
7 1 |
/
20d L"\. 20d n fon L of P T
] A, B e S MUVIVEIR hachvii” T W Aoy
gy VS .
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 675,985 MHz 14,45 dam ML 576.264 MHz 15.15 dam
T1 1 671.548 MHz 10.09 dBm Oce Bw 17.882137862 MHz T1 671.509 MHz 8.57 dBm Oce Bw 17.902097902 MHz
T2 1 689.4111 MHz 9.77 dam T2 1 589.4111 MHz 9.33 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.86 dBm) 25 dBm
- 679.29100 MHz - 680.0200 MHz
Occ B 4.485514486 MHz 9.090909091 MHZ
fondn A 12 - T
10 di T_')u SN LA i 10 d J er T
i |
e o { \
t T A
/ | N
10 d - -10 di
’ \ / \
\ /
C | 20 —— ~
SUAVAWS _— B
30
40 df -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.291 MHz 13.86 dsm ML 5B0.02 MHz 15.25 dam
T1 1 678.24226 MHz 6.99 dBm Oce Bw 4,485514456 MHz T1 L 675.9445 MHz 9,48 dBm Oce Bw 9.090909091 MHz
T2 1 682.72777 NHz 8.20 dam T2 1 585.0355 MHz 8.42 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.73 dBm)
- - 686.2940 MHz
B Occ B 13.426579427 MHz 17.942057942 MHz
. AL AN DN R 5 . - o
10d A la Nl N Vel g 104 e ) _
4 [ | 4 /
a i \I o 7
/ /
10 df i -10d
/ Ll /
N SN W e o A TV
) 7 \/ i ."36‘-'{ T VALY
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.541 MHz 13.41 dam ML L 5B6.204 MHz 12.73 dam
T1 1 573.7867 MHz 8.19 dBm Oce Bw 13.426573427 MHz T1 L 671469 MHz 7.93 dbm Oce Bw 17.942057942 MHz
T2 1 687.2133 MHz 9.40 dam T2 1 589.4111 MHz 8.07 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.36 dBm) ™M1[1 12.93 dBm)
- 679.71100 MHz - 676.1640 MHz
ML Occ B 4.495504496 MHz 050049051 MHz,
104 5 = TA meie g B 0 B R e
s ! i o /
/ \ /
10 d - -10 o ~
/. A rd
204 - 20d
A LIS i PN
st lrsnassy A s - A\
T AR S, - & 7AS. Z0
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.711 MHz 11.36 dsm ML 576.164 MHz 12.33 dam
T1 1 678.25225 MHz 6.79 dBm Oce Bw 4,495504496 MHz T1 L 675,945 MHz 7.66 dBm Oce Bw 9.050949051 MHz
T2 1 682.74775 MHz 6.28 dam T2 1 584.9955 MHz 5.59 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz /

256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.45 dBm) 1064 dBm)
- 677.6390 MHz - 683.0570 MHz
m Occ B 13.426579427 MHz 17.982017982 MHz
d T b4 - d ¥
10 H AT e e e 10 S S
. I { Ny
10 df - I\ 10 /
/ | J
20 df - 20 df =
A Al S - \
PN NATAYL N 25 Y LA N
v AR = " VY
40 df -40 d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 677.833 MHz 11.45 dam ML L 5B2.057 MHz 10.84 dam
T1 1 573.7567 MHz 6.73 dBm Oce Bw 13.426573427 MHz T1 L 671.509 MHz 5.67 dm Oce Bw 17.982017982 MHz
T2 1 687.1833 MHz 5.47 dam T2 1 589.491 MHZ 4.41 dBm
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P ,\ 20 ghine = S
10 dém T 10 dBm ,‘
b db J % 0 dem ! l
-10 d8m 7 -10 dBm h
SPURIOUS_LINE_ABS J L\ j 1
-20 dem d, \\h‘ -20 dBm . L‘
-30 dBm “b il _30 dem fﬂ /WJ Y \
-40 dem /\/ A f\ L - | ‘ M -y N
ST MARAN VA VAV NSRS AN
L pued LA
50 dbm: “s0'Gerh ——
. [~
60 -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,81833 MHz -25.75 dém -12.75 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.68282 MHz 21.01 dém -8.99 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99585 MHz -21.27 dém -8.27 dB 508,000 MH= 695,100 MHz 50.000 kHz £93,00405 MHz -20.00 dBm -7.00 dB
£63.000 MHz 668,000 MHz 100.000 kHz 663.36214 MHz 21.28 dBm -8.72 dB 598,100 MHz 709.000 MHz 100.000 kHz 698.20345 MHz -26.25 dBm -13.25 dB
S
i J ) e i 1 )
Date: 7.JUN.2021 Date: 7.JUN.2021 09:07:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
Ty, T e, e .
0ds 5\ g dem
-10 dem 10 dem
SPURIOUS_LINE_ABS J H
-20 dem il‘ i fl'zn dBm _k
-30 dem -30 dem
-40 dam 40 dem ~
-50 dem 50 dem \-v\"
/
&0 i -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -25.83 dbm -12.83 d& 693.000 MHz 698.000 MHz 100.000 kHz 695,54995 MHz 7.22 dBm -22.78 dB
662.900 MHz 663,000 MHz 50.000 kHz 662.96139 MHz -23.92 dBm -10.52 dB 598,000 MHz 598,100 MH2 50.000 kHz 05 01094 MHe 3155 dom o ta db
563.000 MHz 558,000 MHz 100.000 kHz 56566963 MHiz 7.74 dBm -22.26 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -24.53 dBm -11.99 dB
Y
i J1 "
Dats Date: 7.JUN.2021 09:08:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P r\ 20 dhine ] s
[
10 dém \ 10 dem [
0de L 0 dem J IL
-10 dBm ‘L -10 dBm -
SPURIOUS_LINE_ABS L' ’ 1'
-20 dem ).J LM -20 dBm Hlj L
30 dBm f\/ I "]M [ﬁ\ -30 dBm rfl‘ 'N‘J i \
40 dem A ([l - cem
ik
/\/\/\f\" IV"“’JU“\W j\j\ R _/,MWW 2P VAYN
50 dam PN i ‘s0Gem AT
// R \
04 60 dBm e
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency Pawer Abs__ | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66281833 MHz -26.03 dém -13.03 d& 693.000 MHz 698.000 MHz 100.000 kHz 697 68781 MHZ 20.33 dBm -9.67 db
562.900 MH2 | 663,000 MHz £0.000 kHz 062,59585 MHz -21.39 dém -8.39 dB 698.000 MHz | 698,100 MHz 50.000 kHz 598,00005 MHz -21.65 dBm -8.65 dB
563.000 MHz 668.000 MHz 100.000 kHz 66332717 MHz 20.16 dBm -9.54 d& 598.100 MHz 705.000 MHz 100.000 kHz 598.18167 MHz -26.70 dbm -13.70 dB
S
T
Il - i 1 o
Date: 7.JUN.2021 D Date: 7.JUN.2021 09:08:28
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
" e 1 I s et
0ds dem
-10 dBm i1|[f 420 cem ‘
SPURIOUS_LINE_ABS ll
20 dem ,f |20 dem L‘\
-30 dBm -30 dem
| —
-40 dam 40 dBm ]
—_—
50 dBm 50 dem
504l 50 dBm -
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -25.57 dém -12.57 d& 693.000 MHz 698.000 MHz 100.000 kHz 69613437 MHZ 6.42 dBm -23.58 dB
562.900 MH2 | 663,000 MHz £0.000 kHz 062,588665 MHz -24.55 dém -1L.ssds 698.000 MHz | 698,100 MHz 50.000 kHz 698,00914 MHz -23.56 cBm -10.56 dB
563.000 MHz £68.000 MHz 100.000 kHz £64.17632 MHz 5.28 dBm -23.72 dB £98.100 MHz 703.000 MHz 100.000 kHz £98.10544 MHz -25.37 dBm -12.37 dB
T
Il 1 P
Date Date: 7.JUN.2021 09:09:59

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = = um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PAES [ SPURIGUE GHEEKABS_ PAES
| 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine S
10 dBm 10 dBm {
0de 0 dém J‘ \
10 dem -10 dBm ¥
SPURIOUS_LINE_ABS f ﬁ
-20 dem -20 dBm J L
-30 dBm it ﬂ -30 dem fﬁ ¥
~ \ ‘ I“" \-f\
-40 dBm: - dem
- 2= || -+ 1 #
MJA A YA WL
P i Ln"\w..-. i
-50 dam -50 dem
/ \-J\
<50 di -60 dBm =
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,80744 MHz -27.54 d&m -14.54 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.63786 MHz 19.15 dBm -10.85 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99975 MHz -21.82 dBm -8.82 dB 698,000 MHz 695,100 MHz '50.000 kHz 639,00235 MHz -22.85 dBm ~9.35 dp
£63.000 MHz 568,000 MHz 100.000 kHz 663.37213 MHz 19.39 dém -10.61 dB £98.100 MHz 709.000 MHz 100.000 kHz 598, 14900 MHz -27.40 dBm -14.40 dB
S
T
) v I [ >
Date J.JUN.2021 08:11:19 Date: 7.JUN.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 de Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit #heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PASS o0 chine §
10 dBm 10 dBm
WWW-W N
0ds y dem
10 dem ! 10 dem
SPURIOUS_LINE_ABS l M
-20 dem 20 dBm bi,\
-30 dBm ¥ -30 dem '
| et I
40 dBm — 40 dem
-50 dBm - -50 dem \\ ~
A \“\
60 -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,88367 MHz -27.58 dém -14.58 dé 693.000 MHz 698.000 MHz 100.000 kHz 696.55395 MHz .27 dBm -24.73 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99246 MHz -26.21 dBm -13.21 dB 698,000 MHz 695,100 MHz '50.000 kHz 609,03931 MHz -24.30 dBm ~11.30 dB
£63.000 MHz 568,000 MHz 100.000 kHz 665.15035 MHz 5.20 dBm -24.80 dB £98.100 MHz 709.000 MHz 100.000 kHz £98.11633 MHz -26.66 dBm -13.66 dB
T
] j >
Dats Date: 7.JUN.2021 09

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 71/ 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = = um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine S
10 dBm \ 10 dBm
0 l\ 0 dem } \
10 dem -10 dBm
SPURIOUS_LINE_ABS i J ‘
-20 dem ; \ -20 dBm ‘ H
-30 dém !,.' i ﬂ -30 dém fn a T
o USRI PN
' 1 7 L KR A 4 dBm i i 1
o~ \ L™
AV L / st iy
50 dBm F ’s0°dei
- s S
" e
.50 -60 dem =7
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,82922 MHz -31.20 d&m -18.20 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.65784 MHz 15.58 dBm -14.42 de
662.900 MHz £63.000 MHz 50.000 kHz 662.99705 MHz -25.72 dBm -12.72 dB 508,000 MH= 695,100 MHz '50.000 kHz 698.00814 MHz -24.84 dBm S11.84 dB
£63.000 MHz 568,000 MHz 100.000 kHz 663.36214 MHz 15.91 dBm -14.09 dB £98.100 MHz 709.000 MHz 100.000 kHz £98,15989 MHz -31.25 dBm -18.25 dB
S
T
) v I [ >
Date 7.JUN.2021 Date: 7.JUN.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
— (][ spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 de Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine S
10 dBm 10 dBm
0 dB i = oG - i
-10 d8m | 10 dem
SPURIOUS_LINE_ABS \
-20 dem j i 20 dBm k
-30 dBm -30 dem {
__,___,«-/" \—n-_
40 derm 40 dBm R =
/ e
-50 dBm —t -50 dem
7 T~
&0 di \'Tx
-60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -29,55 dém -16.55 d& 6932.000 MHz £09.000 MHz 100.000 kHz £95.88462 MHZ 3.22 dBm -26.78 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99476 MHz -28.20 dBm -15.20 dB 508,000 MH= 695,100 MHz '50.000 kHz 698.00734 MHz -27.11 dBm “14.11 dB
£63.000 MHz 568,000 MHz 100.000 kHz 666.33916 MHz 3.50 dBm -26.50 dB £98.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -29.19 dBm -16.19 dB
T
] j >
Dats Date: 7.JUN.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P _\ 20 dhine s _\
10 dBm f 10 dBm / \
0 B ,[ \k 0 dem J \
-10 dBm | -10 dBm —
SPURIOUS_LINE_ABS { 1 J H
20 dem f \ 20 dim { \
-30 dBm / -30 dBm J"\ 7 ul
-40 dBm ’,\ \w —apl dBm
- ] AL N\
50 dem /__ / = — A e Y o il =
334 60 dém o
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 65018781 MHz -40.79 dém -27.79 d& 688.000 MHz 698.000 MHz 100.000 kHz 69742557 MHz 21.07 dBm -8.93 db
562.000 MH2 | 663.000 MHz 160.000 khz 062,54685 MHz -30.33 dém -17.33.d8 698.000 MHz | 699.000 MHz 100,000 kHz 598,00141 MHz -31.08 dBm -18.08 dB
563.000 MHz 673.000 MHz 100.000 kHz 66361430 MHz 20.77 dBm -9.23 dé £599.000 MHz 705.000 MHz 100.000 kHz 701.82218 MHz -39.49 dbm -26.49 dB
S
T
Il - i 1 e
Date: 7.JUN.2021 08:16:10 Date: 7.JUN.2021 08:21:42
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
~ N R e e e el
- fM POTARY VSN N W‘,,‘\ ol - Lo ‘
-10 dBm | -0 dBm
SPURIOUS_LINE_ABS J 'l l
-20 dem ||| -20 dem :
-20 dBm JJJ‘ -30 dBm \\‘“‘
"
L L P
40 dBm 40 dBm
-50 d8m / -50 dem e
A0 -60 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -34.83 dbm -21.83 d& 688.000 MHz 698.000 MHz 100.000 kHz 691.11189 MHz .39 dBm -25.61 dB
562.000 MH2 | 663.000 MHz 160.000 khz 062,56454 MHz -25.74 dém -l2.74.d8 698.000 MHz | 699.000 MHz 100,000 kHz 698,03147 MHz -24.47 dBm -11.47 dB
563.000 MHz 673.000 MHz 100.000 kHz 665.70230 MHz 4.19 dBm -25.81 d& £599.000 MHz 705.000 MHz 100.000 kHz 595.00500 MHz -32.48 dbm -15.48 db
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
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Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 659.19730 MHz -41.76 d&m -28.76 d& 688.000 MHz 698.000 MHz 100.000 kHz 697.39560 MHz 19.70 dBm -10.30 d&
662.000 MHz £63.000 MHz 100.000 kHz 562.98352 MHz -28.68 dBm -15.68 dB 508,000 MH= 559,000 MHz 100,000 kHz 698.01948 MHz 30,14 dBm S17.14 dB
£63.000 MHz 673.000 MHz 100.000 kHz 663.61439 MHz 19.59 dEm -10.41 dB £99.000 MHz 709.000 MHz 100.000 kHz 701.84216 MHz -40.08 dBm -27.08 dB
S
T
) v I [ >
Date J.JUN.2021 [ 16:53 Date: 7.JUN.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—— [=)|[ spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 de Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
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Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 661,98501 MHz -32.07 d&m -19.67 dé 688.000 MHz 698.000 MHz 100.000 kHz 688.67413 MHz 3.41 dBm -26.59 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.99950 MHz -27.09 dém -14.05 dB 508,000 MH= 559,000 MHz 100,000 kHz 698.12038 MHz 26.07 dBm ~13.07 dB
£63.000 MHz 673.000 MHz 100.000 kHz 665.35265 MHz 3.50 dBm -26.50 dB £99.000 MHz 709.000 MHz 100.000 kHz £99,02498 MHz -31.92 dBm -18.92 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep
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purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652,000 MHz 662,000 MHz 100.000 kHz 659,18781 MHz -43.12 dBm -30.12 d8 688.000 MHz 698.000 MHz 100.000 kHz 697,44555 MHz 18.73 dBm -11.27 dB

662,000 MHz 663,000 MHz 100.000 kHz 662.99251 MHz -31.31 dBm -18.31 dB 508.000 MHz 639,000 MHz 100.000 kHz £08,00050 MHz -32.10 dBm -19.10 dB

£63.000 MHz 573.000 MHz 100.000 kHz 66361430 MHz 19.04 dém -10.96 d& 699.000 MHz 709.000 MHz 100.000 kHz 701.84216 MHz -41.65 dbm -28.65 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auto Sweep
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-40 dBm: 40 dBm
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Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 661,94505 MHz -35.72 dém -22.72 de 688.000 MHz /98.000 MHz 100.000 kHz 689,49351 MHz 2.13 dBm -27.87 d&
662,000 MHz 663,000 MHz 100.000 kHz 66291459 MHz -28.65 dBm -15.65 dB 508.000 MHz 600.000 MHz 100.000 kHz £08,00350 MHz -27.01 dBm -14.01 dB
£63.000 MHz 573.000 MHz 100.000 kHz 662.29870 MHz 2.39 dBm -27.61 d8 699.000 MHz 709.000 MHz 100.000 kHz 599,02498 MHz -34.08 dBm -21.08 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 6509,19730 MHz -45.90 d&m -32.90 d& 688.000 MHz 608,000 MHz 100.000 kHz 607, 40550 MHz 16.01 dBm -13.99 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.87662 MHz -36.52 dBm -23.52 dB 698.000 MHz 693,000 MHz 100,000 kHz 698,18132 MHz -35.55 dBm -22,55 d8
563.000 MHz 673.000 MHz 100.000 kHz 663.58442 MHz 15.75 dBm ~14.25 d8 655.000 MHz 709.000 MHz 100.000 kHz 701.84216 MHz -45.17 dbm -32.17 dB
S
T
i [ i 1 )
Date J.JUN.2021 10:05:3 Date: 7.JUN.2021 118
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
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A0 cl -60 dBm
Start 652.0 MHz 3003 pts stop 673.0 MHz_| |[Start 688.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,98501 MHz -37.95 d&m ~24.95 d8 688.000 MHz 608,000 MHz 100.000 kHz 602,02098 MHz 0.18 dém -29.92 db
662.000 MHz £63.000 MHz 100.000 kHz £62.99650 MHz -30.88 dBm -17.68 dB 698.000 MHz 693,000 MHz 100,000 kHz £98,00050 MHz -31.83 dBm -18.33 d8
563.000 MHz 673.000 MHz 100.000 kHz 665.84116 MHz 0.24 dem =29.76 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,02498 MHz -38.02 dbm -25.02 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS] | SPURIGHEGHBEKARS_ PABS
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Start 652.0 MHz 3003 pts stop 678.0 MHz_| |[Start 683.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -44.88 dBm -31.88 d8 683.000 MHz 608,000 MHz 100.000 kHz 607,18332 MHz 20.76 dBm -9.24 dB
662.000 MHz £63.000 MHz 200,000 kHz 66296553 MHz -21,53 dBém -8.93 d 698.000 MHz 693,000 MHz 200.000 kHz 69800549 MHz -19.70 dBm -6.70 d8
563.000 MHz 678.000 MHz 100.000 kHz 663.84665 MHz 21.00 dem -9.00 d& 655.000 MHz 709.000 MHz 100.000 kHz 701.04296 MHz -44.69 dbm -31.69 dB
S
T
i [ i 1 )
Date 7.JUN.2021 Date: 7.JUN.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Limit $heck BAES| | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
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Start 652.0 MHz 3003 pts stop 678.0 MHz_| |[Start 683.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,91508 MHz -37.33 dém ~24.33 d8 683.000 MHz 608,000 MHz 100.000 kHz 601,69880 MHz 2.34 dém -27.66 dB
662.000 MHz £63.000 MHz 200,000 kHz £62.92158 MHz -25.68 dBm -12.68 dB 698.000 MHz 693,000 MHz 200.000 kHz 69805744 MHz -27.56 dBm -14.56 d8
563.000 MHz 678.000 MHz 100.000 kHz 671.56394 MHz 2.67 deém -27.13 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,00500 MHz -37.43 dbm -24.43 db
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES] | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS| Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P n 20 dhine s ﬂ
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Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -45.11 dBm -32.11 d8 683.000 MHz 698.000 MHz 100.000 kHz 697.16335 MHZ 20.31 dBm -9.69 db
562.000 MHz £63.000 MHz 200,000 kHz 062,99451 MHz -20.03 dBm -7.03d8 698,000 MHz 699.000 MHz 200.000 kHz 598,01149 MHz -19.75 dBm -6.75 db
563.000 MHz £78.000 MHz 100.000 kHz £63.84565 MHz 20.20 dBm -9.80 dB £39.000 MHz 703.000 MHz 100.000 kHz 700.95305 MHz -45.36 dBm -32.36 dB
S
T
Il - i [ o
Pates TLJUMLZDEL D802 Date: 7.JUN.2021 09:36:09
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
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Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
552.000 MRz | 662.000 MHZ 100,000 kHz 661,98501 MHz ~35.60 dbm -22.90 05 683,000 Mz | 636,000 Mz 100,000 kiz 500 12537 Mz 148 dbm ~26.50 0B
562.000 MH2 | 663,000 MHz 200.000 kiz 062,599550 MHz -26.23 dém -13.23.d8 698.000 MHz | 699.000 MHz 200,000 kHz 698, 10140 MHz -26.87 dBm -13.87 dB
563.000 MHz 678.000 MHz 100.000 kHz 66240600 MHz 2.09 dBm ~27.91 d& £599.000 MHz 705.000 MHz 100.000 kHz 599.41459 MHz -34.96 dbm -21.96 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AGS Line _$PURIOUS_LINE_ABS. PAS:
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -45.99 d&m ~32.99 d8 683.000 MHz 608,000 MHz 100.000 kHz 607,15335 MHz 18.57 dBm -11.43 dB
662.000 MHz £63.000 MHz 200,000 kHz £62.99850 MHz -21.24 dBm -8.24.dB 698.000 MHz 693,000 MHz 200.000 kHz 69800549 MHz -19.97 dém -6.97 d8
563.000 MHz 678.000 MHz 100.000 kHz 663.84665 MHz 19.07 dBm ~10.93 d8 655.000 MHz 709.000 MHz 100.000 kHz 700.96304 MHz -46.15 dbm -33.15 dB
S
T
i [ i 1 )
Data: 7.JUN.2021 D Date: 7.JUN.2021 09:41:11
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
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20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0dB P - 5 \.n\ 0 dyo-s > 7 »w}
-10 d8m f -1p dBm
SPURIOUS_LINE_ABS l | |
-20 dem j K 20 dBm 1
-30 dBm M .L 0 dem \]"“H“
-40 dem /,_ 40 dem
-50 dBm -50 dem
-
<500 -60 dBm
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purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,90509 MHz -39.08 d&m -26.08 d& 683.000 MHz 608,000 MHz 100.000 kHz 689,00150 MHz 0.34 dém -29.66 dB
662.000 MHz £63.000 MHz 200,000 kHz £62.93556 MHz -29.15 dBm -16.15 dB 698.000 MHz 693,000 MHz 200.000 kHz 69801648 MHz -28.22 dBm -15.22 d8
563.000 MHz 678.000 MHz 100.000 kHz 669.37612 MHz 0.69 dém =29.31 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,00500 MHz -38.23 dbm -25.23 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 71/ 15MHz / 256QAM
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Highest Band Edge /1 RB
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652.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -47.34 dBm -34.34 d& 683.000 MHz 698.000 MHz 100.000 kHz 697.16833 MHz 15.62 dBm -14.38 dB
662.000 MHz £63.000 MHz 200.000 kHz £62,95654 MHz -25.54 dém -12.54 dB 508,000 MH= 559,000 MHz 500,000 kHz 698.00050 MHz 26,46 dBm “13.46 dB
£63.000 MHz 678,000 MHz 100,000 kHz £63,86164 MHz 15.84 dBm -14.16 dB 605,000 MHz 709,000 MHz 100,000 kHz £99.02498 MHz ~47.49 dbm ~34.49 db
S
T
) v I [ >
Date J.JUN.2021 10:11:40 Date: 7.JUN.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—— (=) specrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,90 de Mode Auto Sweep
SEL Caunt 1007100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit dheck PAES | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS| o0 ckine S
10 dem 10 dém
0 dB v 0 dem
B T st SRS P g Nl et B P w«ww..—..rm:\mmw.wwl
-10 dem { \\ 1
SPURIOUS_LINE_ABS ‘ | l
20 dem j [L L
-30 dBm j \\L :
40 dBm "A \,L
-50 dBm -50 dBm
e
£0. i -60 dem
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 66187512 MHz -42.78 dBm -29.78 dé 683.000 MHz 698.000 MHz 100.000 kHz 689.27123 MHz -1.48 dBm -31.48 de
662.000 MHz £63.000 MHz 200.000 kHz £62,99650 MHz -23.76 dém -16.76 dB 508,000 MH= 559,000 MHz 500,000 kHz 698.06743 MHz -31.06 dBm -13.06 dB
£63.000 MHz 678,000 MHz 100.000 kHz 668.67183 MHz -1.44 dBm -31.44 di £99.000 MHz 709.000 MHz 100.000 kHz £99,06434 MHz -41.92 dBm -28.92 dB
T
] j >
Date 10:13:0 Date: 7.JUN.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A22 - 21 of 30





